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R ' HOT ROLLED STEEL PLATE AAA A SAMBE . 50000203-PS-004-017
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. Tersie Test Chermical Composition(%) ; e
HEx|% +2 |25 | mzes | mEds g 1000 Six1000
Dmension Quantty| (jig) | Feathe- | ProdudNo. 18 v | 15 | B i ma | W [y 2| c|s|m|p|s|o|nN|fa|m w|n]|v|%
Mid 2
(N/mr) (%) | (%) | (96) | (%8) m 4 3 3 4 4 2121 3| 2] 3 3 (3] 3
254 x2438x 12192 1 5926 | R36590 FC17206202 T|3578]489.0] 30 U L | 792 ] 313 |1,506] 103 | 24 2 1 17 o |2 18 1 37
) P | 729 | 309 |1,491| 99 22 2 1 18] 0 2 | 17 2| 36
254 x2438x 12192 1 5926 | R36590 FC17206301 T|357.8]489.0) 30 U Pl 729 | 309 |1,491| 99 2 2 1 18] 0 2 |17 2| 36
L | 792 ] 313 |1,506] 103 | 24 2 1 17 0|2 18 1 37
25.4 x2438x 12192 1 5926 | R36590 FC17206302 T]3578]489.0| 30 u L | 792 | 313 |1,506] 103 | 24 2 1 17 0 21 18 1 37
’ Pl 720 309 |1491| 9B 22 2 1 18 0 2 | 17 2 36
26.4 x2438x 12192 1 5926 | R37276 FC17263601 T 4152|5729 25 u L |1,623] 373 | 1,426] 147 | 40 3 9 a7 1 21 2 18 | 34
: P |1.684| 380 | 1,381 142 | 34 3 9 91 1 2 2 19 | 37
25,4 x2438x 12192 1 5926 | R37276 FC17263701 T]4152]|5729| 25 U L 11,623] 373 | 1,426 147 | 40 3 9 87 1 21 2 8| 34
P 11,684] 380 |1,381| 142 | 34 3 9 91 1 21 2 18 | 37
26.4 x2438x 12192 1 5926 | R37276 FC17263702 T|4152|5728| 25 u L |1,623] 373 | 1,426| 147 | 40 3 9 87 1 21 2 18 | 34
. P |1,684] 380 | 1,381| 142 | 34 3 9 91 1 21 2 19 | 37
25,4 x2438x 12192 1 5906 | R37276 FC17263801 T|4152|5728| 25 u P |1,684] 380 |1,381] 142 | 34 3 9 |19 1 21 2 19 | 37
. L |1,623) 373 | 1,426] 147 | 40 3 9 a7 1 21 2 18 | 34
25.4 x2438x 12192 1 5926 | R37276 FC17263802 T|#452|5728| 25 U L |1,623] 373 [1,426] 147 | 40 3 9 87 1 21 2 18 | 34
P 11,684 380 | 1,381 142 | 34 3 g 91 1 21 2 19 | 37
+ Position — T:Top, M:Middle, B:Betiom
« Tensile test — Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
N |* Division - P:Product analysis, L:Ladle analysis
0
T
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= The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
Signature
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WE HEREBY CERTFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS @ -
Chief Of Qualty Assurance Team

* 2 AMZYUME HEQ HAZM(HAAMY FE TEHZRE S4E MEYUL, XM W8S SO NE QMNHEMA &40l6tal 5 UG LCH(httpi//sm.hyundai—steel.com/cs/cm/login.jsp)
# This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electrenic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) % QRcode scanner App : 'QReal’
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* [Caution for Use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification,




